Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5745 Antl 25.52 5.93 5.81
NVNT a 5785 Antl 25.67 591 5.78
NVNT a 5825 Antl 25.52 5.93 5.81
NVNT n20 5745 Antl 24.17 6.17 6.25
NVNT n20 5785 Antl 24.17 6.17 6.25
NVNT n20 5825 Antl 24.32 6.14 6.21
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002
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Report No: SSP25030163-3E FCC ID: 2BGR7-CB002
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 6.19 5.93 12.12 28.53 Pass
NVNT a 5785 Antl 5.99 5.91 11.9 28.53 Pass
NVNT a 5825 Antl 5.6 5.93 11.53 28.53 Pass
NVNT n20 5745 Antl 5.44 6.17 11.61 28.53 Pass
NVNT n20 5785 Antl 7.02 6.17 13.19 28.53 Pass
NVNT n20 5825 Antl 6.28 6.14 12.42 28.53 Pass

Note 1: Total power=Conducted power + Duty factor

Note 2: Limit=30-(7.47-6)
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Channel Power
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Channel Power
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.41 0.5 Pass
NVNT a 5785 Antl 15.11 0.5 Pass
NVNT a 5825 Antl 15.53 0.5 Pass
NVNT n20 5745 Antl 16.92 0.5 Pass
NVNT n20 5785 Antl 16.93 0.5 Pass
NVNT n20 5825 Antl 17.06 0.5 Pass
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW
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. Keysight Spectrum Analyzer - Occupied BW
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.344
NVNT a 5785 Antl 16.341
NVNT a 5825 Antl 16.389
NVNT n20 5745 Antl 17.568
NVNT n20 5785 Antl 17.553
NVNT n20 5825 Antl 17.582
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz
==

#IFGain:Low

Center Freq: 6.745000000 GHz
Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [06:15:47 PM Apr21, 2025

Radio Std: Nene
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.344 MHz
11.564 kHz
18.80 MHz

Transmit Freq Error
x dB Bandwidth
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Total Power 16.5 dBm
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x dB
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. Keysight Spectrum Analyzer - Occupied BW
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x dB Bandwidth
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Total Power 16.9 dBm
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99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.785000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT a 5785MHz Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.825000000 GHz
==

#IFGain:Low

Center Freq: 5.825000000 GHz
Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [06:19:44 PM Apr21, 2025

Radio Std: Nene
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.389 MHz
-21.065 kHz
18.88 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.827502 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.
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5.825000000 GHz
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. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.745000000 GHz

#IFGain:Low

Center Freq: 6.745000000 GHz
. Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [06:21:34 PM Apr21, 2025

Radio Std: Nene
Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.568 MHz
-6.461 kHz
20.32 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.746263 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl
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5.745000000 GHz

CF Step
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[06:23:17 PM Apr21, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.781253 GHZ

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 17.6 dBm

17.553 MHz

Transmit Freq Error
x dB Bandwidth

-5.700 kHz
20.16 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[06:24:58 PM Apr21, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.826251 GHZ

5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 17.2 dBm

17.582 MHz

Transmit Freq Error
x dB Bandwidth

-20.627 kHz
20.25 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5825MHz Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -6.64 5.93 -0.71 28.53 Pass
NVNT a 5785 Antl -5.84 5.91 0.07 28.53 Pass
NVNT a 5825 Antl -6.05 5.93 -0.12 28.53 Pass
NVNT n20 5745 Antl -6.24 6.17 -0.07 28.53 Pass
NVNT n20 5785 Antl -5.84 6.17 0.33 28.53 Pass
NVNT n20 5825 Antl -5.31 6.14 0.83 28.53 Pass

Note 1: Total PSD=Conducted PSD + Duty factor

Note 2: Limit =30-(7.47-6)
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

500 AC

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5785MHz Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

s Keysight Spmrum Ana\yzer Eiwept SA
50 Q SENSE:PULSE|
00000 GHz )
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.840000000 GHz

3.000000 MHz
Auto Man
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0 Hz

Scale Type

Span 30.00 MHz |55 Lin
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

ORI

5.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n20 5745MHz Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Mkr1 5.781 283 GHz

Ref Offset2.8 dB -5.844 dBm

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS

Avg[Hold: 100/100

[06:25:18 PM Apr21, 2025

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

CF Step
3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n20 5825MHz Antl
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Report No: SSP25030163-3E

FCC ID:

2BGR7-CB002

6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -32.31 Pass
NVNT a 5825 Antl -35 Pass
NVNT n20 5745 Antl -26.7 Pass
NVNT n20 5825 Antl -33.87 Pass
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Report No: SSP25030163-3E FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Swept SA

] RL RF 500 AC SENSE:PULSE| | [06:16:15 PM Apr21, 2025
Center Freq 5.665000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 10.27 dB
Ref 20.00 dBm

5.766000000 GHz

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts) 20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
U N 1T 57486GHz|  16005dBm| | |
2 NEERER 57250 GHz -33.770 dBm ]
5724 4GHz 32318 dBm ] Freq Offset
I B I - 0 Hz
I B N | [
- 1 [ ]
- 1 ] Scale Type
- 1 ]
1 - 1] ] Lin
1 I I I I -
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
i RL RF 500 AC SENSE:PULSE [06:20:12 PM Apr21, 2025
Center Freq 5.905000000 GHz . #Avg Type: RMS 4
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

6.006000000 GHz

Stop 6.0050 GHz CF Step
Sweep 1.000 ms (1001 pts) 20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
L 58214GHz|  15073dBm — | S
2 5.850 0 GH; ]
3 ] FreqOffset
1 ] ] 0 Hz
5 ] I -
6 ] I | [
7 I ]
8 ] ] Scale Type
9 ] ]
10 ] ] n
@ P | ! | B =
MSG STATUS

Band Edge NVNT a 5825MHz High Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[06:22:02 PM Apr21, 2025

fl RL RF 30Q AC
Center Freq 5.665000000 GHz
\Fainlon

Trig: Free Run
#Atten: 30 dB

Ref Offset 10.27 dB
Ref 20.00 dBm

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION WIDTH CTIONVALUE =
5.749 6 GH 15.407 dBm
-32.107 dBm

[ -32.107 dBm)|
26.710 dBm

Y

A

I

5.766000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

=]

=
@
o

Band Edge NVNT n20 5745MHz Low Antl

. Keysight Spectrum Analyzer - Swept SA
=00 A

RL RF Al

Center Freq 5.905000000 GHz
Foatow

SENSE:PULSE

[06:25:26 PM Apr21, 2025
#Avg Type: RMS 4
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

ecehelt st et e diinat

Stop 6.0050 GHz
Sweep 1.000 ms (1001 pts)

6.006000000 GHz

CF Step
20.000000 MHz

- Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
A1l 5886GHz|  16160dBm| | — | S
] Freq Offset
I ] 0Hz
I I I | [
I I ]
I I ] Scale Type
I I ]
10 I R ] n
@ P | ! | B _|
MSG STATUS
Band Edge NVNT n20 5825MHz High Ant1
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -37.27 -27 Pass
NVNT a 5785 Antl -36.36 -27 Pass
NVNT a 5825 Antl -36.35 -27 Pass
NVNT n20 5745 Antl -36.84 -27 Pass
NVNT n20 5785 Antl -36.67 -27 Pass
NVNT n20 5825 Antl -36.82 -27 Pass
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 20 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 10.27 dB
Ref 20.00 dBm

I N
PO ST DU PP T

27.000000000 GHz

2.697000000 GHz
uto Man

|>

Freq Offset
0 Hz

Scale Type

=]

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
1 24.797 450 GHz | ]
2 ] ]
3 1 ]
4 - ]
5 - I -
6 - ]
7 - 1 [ ]
8 1 ]
9 1 ]

10 1 ]

11 I I -

P — T ———

MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 20 dB

Ref Offset 10.27 dB
Ref 20.00 dBm

SowWo~Nd O AWK

A

=
@
o

Tx. Spurious NVNT a 5785MHz Ant1 Emission
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 10.26 dB
Ref 20.00 dBm

10 dBidiv
Log

A

27.000000000 GHz

2.697000000 GHz
uto Man

|>

Freq Offset
0 Hz

Scale Type

=]

' Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 A

Center Freq 13.515000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 20 dB

SENSE:PULSE

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 10.27 dB
Ref 20.00 dBm

MKR| MODE TRC

Y
-36.845 dB

SowWo~Nd O AWK
[}

A

I

FUNCTION

FUNCTION WIDTH

=
@
o

Tx. Spurious NVNT n20 5745MHz Ant1 Emission
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Report No: SSP25030163-3E FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 10.27 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

=

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

Freq Offset
0 Hz

Scale Type

=]

SowWo~Nd O AWK

A

. Keysight Spectrum Analyzer - Swept SA
RL RE 500 AC SENSE:PULSE

Center Freq 13.5100000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 20 dB

MKkr1 25.483 387 GHZ
Ref 20.00 dBm -36.828 dBm

SowWo~Nd O AWK

A

I

=
@
o

Tx. Spurious NVNT n20 5825MHz Ant1 Emission
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